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BUNE
B¥ B CRIEE
#27 NA (LR
3R NA 3 Uk A e B (ESMORE AR5 3] 3 B)
#47 NA 1537508 ) B ik
%47 NA HH U a0 o H BB A
%51 NA ¥ ¥ JLk e a8 AICC Tth
# 617 & NA BT HUE 60 26 R R 45 5
F 18 E Neoadjuvant /Adjuvant chemotherapy %37 Q3w x 4 cycles or Q2W x 4 cycles ( with GCSF support)
AC
# 18 E Neoadjuvant /Adjuvant chemotherapy 1%537: Q3w x 4 cycles or Q2W x 4 cycles ( with GCSF support)
EC
# 188 Neoadjuvant /Adjuvant chemotherapy 137 Q3w x 4 cycles or Q2W x 4 cycles ( with GCSF support)
TC
#£ 23R Caboplantin 1% 47 Caboplantin 6 mg, AUC iv dl
® 257 EC #&37: Q3w , or Q2W( and GCSF support)
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ﬂ%%@ﬂ%ﬂ%%@%ﬁ%ﬁﬂ@%@é%i%%ﬁ‘%ﬁﬁ%ﬁz%ﬁ%@c
BHEAREERTERLANET (L5 PRSI BERE T TR M EE MRS REERTY
A AR BREZRE REATEG - '

=~ LB

ET IO e

Rl

12 a3 4k R

BLKRE

2 fn F I B

BFRE, BB, Foos k(03 B4 Manthracycline &/ Ftrastuzumab#y B A)
B 3 f A 2R, Ve B B e 4% B T, BAT RCHT LR LB A9 R R

R R

ReintE

AE®RY

LEABER

A5 #REF MRD

Ji4hi B R A8k %, »-ftA2 B AR, PR, HER-2, Ki6Tey i &

Jy 3Rk LA B A

wEME
A E R
o RIS BT A5 ) AR A AR

R A IR

HERE
Stage 1104 L& SBMMETHERIRE
Stage [1I F#BMEFEPHRE

ER, oestrogen receptor (S & #% %)

WRI, magnetic resonance imaging(#kiki&#)

PgR, progesterone receptor( RS EHLH)
HER?, human epidermal growth factor 2 receptor( ARE A A BB F2BXH)

2
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A oA gy % & (EMOBR ARA5 714 )

Mz i L S 3
Luminal A Luminal A-like:

ER(+)

HERZ(-)

KiB7 <20%
PR(+) >20%
Luminal B Luminal B-like(HER2-negative): Ki 6788 748 %20%
ER(H) PR: B A20%
HER2(-)
HKi67 % RPgRik

Luminal B-1ike(HERZ-positive):

ER(+)

HER2(+)

1= 4K167

1£47PgR
HER2:% B & 3, HER2-positive(non-luminal): HER2+ % % & IHCH++ 2 FISHZ B +E & &
HER2(4)
ER(-)
PgR(-)
Basal-like ZR®: K 4% Q0% = etk fubasal-like R F & 2R
ER(-) SRR T -l ey e R EA > e (B
PgR(-) A 44 )85 % (medul lary ) gisk & 7% (adenoid
HER2(-) cystic carcinoma) @ ETRR 84F
ER, oestrogen receptor (Mg F#% %)
HER2, human epidermal growth factor 2 receptor( AEEAEAERTF2HBRE)
PgR, progesterone receptor(FBHFHZ B )
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—
—
e

~ 37 &) & #x Screening and diagnosis:

1.50~70 kB LA BB T UV SLER T E(H BAEEEIE HMmITE 560 R BRFE—R) -

0 M FHMENE  RHBRAATAHRE E3EFAMILE WR] B ELEBBOHR - (111 A)

3 ARA T L ANERKRS - SHB R REE - B0 R ENEARREER L TAE IR LRAR R
MEE 0 SR HEAERE Bk B B AN EE TR -

A SLEBEMEALASEMIERY  LEPAIK B ek o MRI B IEEIFTHR BB EH RRMILEN
BRCA %€ 4 > breast implants > lobular cancers -~ {£%& % d.ogmik (45 4& lobular breast cancer )’
LAEemBERREMARRESR KA LRI RATEE - (111 1)

5. 95 38 35 7 ok 4B AN AR B 36 5] S L AR AL ey core needle biopsy ° 238 Preoperative systemic therapy °
s B#| B core needle biopsy R#E % it4E £ MART ° (ITI A)

6. 5 52 4 R 2 6 UV BB - bR AR %A BR, PaR, HERZ A= Ki-67 sy - AT B O R
R RTARAE > ERiBE BB AR - (111 A)

T AEB RS ZHRAERE 49 43k P B AR T (AR AR VI R AR A SRAL) ©

v 3L 89 2 E1 B R M #- 4 (Staging and risk assessment)

| B RE ATRAERA RS ERARE IR & g4 ba bR S st A REE - (111 A

9. & B2t £ 44 A anthracyclines and trastuzumab VB e B E s - (1)

3. Hi14 m HEEAR YR pTMN Z 4k sptb 0ds - #B > (8 BhwEREAES  ABWE BEFR 2TRE
B Ak AR AT 0 IR BIREE e B s - (I A)

A s BAFAE S BATRE » EBRAHEAT M B AT FRILAERA o EBRSBRA LA EEY 0 A ALk B
RFak B B4 B AR X -

b, AR EMEBERETR FEBHEN ARG THRERE R RRE 25K EARCHRE fi# % >5
ANy B Am BB RTREREIRER #3875 % B Chest CT, Abdomenal US, Bone scan #94
& o

6. 4% = Hi % B KRS B BIR4F B B SRR o 383 PET CT scan #r & o

4
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ué .................................

ik referto page: mefmdmnm therapy«

DIAGNOSIS] WORK-UP- PRIMARY TREATMENT- FOLLOW-UP: |-
Vearly physical examination
Yeaxly mangnography and op
, . . > ono a(_,t_t'_f._f of breastife
bservation after wide excigon ¢ w§ o s chosen after excisions
Wide excision alones
Van Nuys Scored-6¢
(Level 2B}~ \
Wide excislonsnadioherapy] '\ Hormone therapy 3-10 years ¢
ﬁr&wﬁmm&c& by NSABP: y(Level28)
Van Nuys Score?-9« ey Physical examination every 6 moniths:
Level 2By MMammogeaphy and/or Ultrasonography«
every 6-12months for 2 yearsthen every 12
. monthse
otal mastectomys
»IE*SLNB dissection ¢
R econstructive surgerys
Van Nuys Scorel(0-12¢
(Level 2By
Ta&clagc mmsof EK“%.“%:%“SCMQIWQ seg page e *

S

ALBPEHART S
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[ 2 35 2L j

¥ v

“ﬂﬁ‘?ﬂ

v
- | IEMATIL R
ARAYGILE ‘k"ﬁt&'ﬁﬁ" L5 B R <=2cm B/ K7 L H@iiiiﬁi;rft)ﬁfj% %L»fhj’j’—
AT (3E)
2 = % [ S
SR/ -G ER | SR
R RAF
[ #r44 Abg+/-trastuzumab }‘ﬁ W R R J
M4k R W _ . W R @ RER
AL (CEEARRERAGL)

(E%Fﬁ%m&ﬁﬁ%ﬁlj

=t ~ Her-2 type ~ 2 /\’\LATTLA%E%‘?P& B o

7
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rmm————y -
{m o sn e RULRR
Luminal A o iR R AN HA
&)
‘ L ————— L
Hﬁrz(") 4 .
' e s pa e R R RibER
Linminal B | GruERE R - HL
turden « patient preference
%, v
Luminal B A5 8 i 24 B+ Trastuzmab
Her2(+) | +19 5wk b (% T Tlalesion)
= (AR ) [Lesnanmn
. AHEBE > T
Her2(-) | no other risk factor | ]

7 triple negative

EBRBEAFE | LCERAGR

%, K., v

At 5 845 vh e+ Trastuzmab

Her2(¥) (K 7 Tlalesion)

Y

Pigure:4 & M8 (systemic ad juvant )74 # AT ¥R B (neo-ad juvant) 7 & Sk A& 4 4R 3 40 R R L5 69 B Rk - (ER,
oestrogen receptor; HERZ, human epidermal growth factor 2 receptor; ChT, chemotherapy; ET, endocrine therapy;

Ttrastuzumab. )
8
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Biomarker | Prognostic | Predictive | Technical Clinical Test and scoring Patient selection
validation | validation recommendations
ER +4+ 4 HHER | yes %, 7% LI P ik 06 T
1B
PgR 4 + gL | No %o, Tk R # PgR (-)» A&
IB
HER2 +4 +H+ wHHE& | Yes % 7% > 0% g g % | $U HER2 AR e 824
1B e
ISH B frsk % : HER2 &
X 75 2#>=6 = HER2/#% &
B 17>=2
Ki67 +4 + No no >20% % >20%81 & R Au®E
Intrinsic |+t ++ Yes yes % [HC @k BTN T BB H A E
subtypes #% W59 & & Gene HORAHURETH
expression Fi R
profile(oncotype 2
mammaprint)
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Subtype HoE Tk Comments
Luminal A-like Y il v AR LSO 2 A EE)R TAE

B By

Luminal B-like(HER2-

MR iR LR R e R

negative)
Luminal B-1like(HER2- L@ a4 HER2 2% | 2R BAILEBYeR THEN TS
positive) b Bt il e R F+3 HER2 42 e B 474 %

HER2-positive(non-luminal)

Ib 2 8 ot it 4, IERD 42 8o 82
W34 &

Triple-negative(ductal)

AL 3 4y 6 T

(-4 ko dn gk 2 70 48, 4k A8 ST GALLEN 2013 3% - )

(—) & Bt B3R ie & (Local-regional ):
%7 b B PR 25 I A B K e+ AR KR 80 5 B R LR B4 -
@3 At 24 % 7 (BRCAL/BRCA2 A B 2 46 X LART R B AN CB S M S SUE B F) Farar E 2 E R

Srtsn o (111 A

O/L3L F T AN B (DCIS) &bk » 12484 2 a4 (O2m) » 23 wkbx DCIS /e mER -

@37 DCIS » BCS # #4742 3L BB 474 % (WBRT) &, 2 L0/ 7T AR B 3R e B - (1

Ol 5 BB IR A Tamoxifen o &% EHMAE FABMEAAME - (I1 B)

O ARG EWMAANY T HLB L ENEE - AL EEATAE SR ALREE » B4 RHER AN
IR KN 0 SRR - AT CIRATIBIIR R ILE RS LG R R A B TaEE o

O35 % s bk F 45 (oncoplasty) 7T LA K ELB & & SN, -

OILELYIRE AP ERLTITH -
OB AN EEEZAREAETHELY[IILA

10
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o O HELEIRE B AR LRGN EE RERTHREERTARBRRIAFZEERTHREEN R -
| [11, A]
@S T I R A A KL FENYRCRAREETA I B2 BREES » 25 B8 THENRHKR
ok BERC ASRITERERERR— Py T F4r - [11,B]
@i b E MR E B Y EARATIERTHEESMN  AATHREWRTEERRATE
O LS AL RE R E Y, BB ERTAE R T HRERS, £ 0B ABRPERARY, BTHEFH
BTOE Ak B AR A o B BA S TR AT R EWRED IHEAL, 2. /AM dual
mapping(hlue dye and radioactivity material) » & RIZZHBIEITIR T K E 2R © [V, B]
QL5 1R FHik 2 A B R AT s e[ LAl o 12 T0 RARAERR B R B(ERBC A%, RE&RE,
ER(H), B BE3 2 m i se ok BRI T A B3, 7 & ZHTRBA 6% -
@7 4t e R 2 3 (IORT)
mSuitable candidate: age > 50 & ER (+) & tumor < 2 cm & Invasive Ductal Carcinoma & clinical
axillary lymph node negative(cN0) #73TRZE B #h consult RTO > T B #EEATH F HATERIGR -
MOther cautionary candidate: %4 suitable criteria - 383 RI0 %7 » G TFrIgsmaen -
A

@ 5L 5% LI 1 H B M B0 B MG R SR 2 AR TR BT AR B8 B/ obem s BB » 4550 R A BN IR E T el
o &CHER 2 Mok, BR b)) o [1, A]

11
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(=)4 & M4 (Systemic-treatment):

OLR B 45 am AO=1%) FEim gk EAR[1A] o BARER L Tamoxifen A2 %[ A]» &%
Aotk B9 4B 18 AT 40, 9P SR o A =T 1A H AR o B EREHA S RAIER H R R AT B 5T
Ao 3 & IR LB BB SAR 5P 58 Hp 5] 6 A G E A —TREE o HMERR NI o % 35 4i (o B B (8
55 Fu k48 ) 8 ) A Tamoxifen & 4 a6 BB B]

@l Tamoxifen #97% A K B R GHRERE T % uy CYP2D6 eyftp )| - b B b BB SRR RS
4 3k A B ] B (43 B AT R S A GRE R 0P g3 BD IV, B]

o%%%ﬁ%ﬁﬁ%%%%ﬁﬁ%%ﬂ%ﬂ%@%ﬁﬁ%m%%%%ﬁmﬂ+$’ﬁ%ﬁ%%ﬁ%%%%%%
E14E A R RAGIFR °

©/5 A 07 318 o 7 A A RAE P 5 & By B Al 69 R AE SR Rk BERRA WESETUREN
& D3 o RMFAEFTEARMEEERLEH[LA]

@ =2 ~ HER2(+) 84 $L7& A B & A ) luminal HER2(-)REm s Hitsk  [1, Al

@docetaxel #» cyclophosphamide 4 K - ##h 3 &% (4] e s BRI B 00 R 80 BB DT LB AR
anthracycline-based 4 % &9%RA*% ° L1, Aj

@ < 4 luminal A 895 Aﬁiﬁ'fb%?:l‘f%?ﬁﬁ%&‘ﬁ}‘ﬁ%(}%ii@:ﬁ&éﬁ%*ﬁééﬁ 2O E o [ A]

@luminal B HER2(H) & AL Hd Btk & Fe Trastuzumab 6% [1,A] °

OIER2(+)(JE luminal ) fE3%4E A L& A& trastuzumab ok o [I,A]

o T RAL MBS DA » flio gt = 87 7 (secretory juvenile) * TRE Hib Al RARR TR
(apocrine or adenoid cystic carcinoma) @ =R BB EA BRI A

®Chenotherapy i % % w 2] A8 cycle- 2 anthracycline # taxane & % ° % 3% 7T s (sequential Y& A M)
*EF e A anthracycline # taxane ° (1B)

05 b ENEETAXEEAREER (dose dense)#yiti (4wt G-CSF support) - (1,B)

o+ HER2 @& & ey &4, B A Trastuzumab + chemotherapy 2 ¥ &1L 48 BT SR VR R —F 0 R
HugER (LA

@il Bah HIR2 BE AR, FHELEHBRY Hh P &A1 i KA lom 2R A Trastuzumab * f<lcn

12
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Gk EiS 0 2 R () » &T# & Trastuzumab #RA

Q&Hmzﬁﬁ%%%%%’%%%%%Wu%ﬁﬁﬁ%%%&ﬁ%%%ﬁm@mﬂmm@+pﬂmwmw’E
T 32 % PCR thfp) -

@ & 7 Trastuzumab & < kF 1%, 7 & F & 82 Anthracycline 4/, # Taxanes $8 % & HH4€ A A Aw it LA
BFLIBEARERE - (LA

@155 6 Lipdla ok B R RAF LT URBEET Bisphosphonate 3 Denasumab, &2 7 748 B &9 HE R
kRIS RF R ESRR - (LA

ok hEREE, EATHERATEARZST [ull dose & %4y o @A standard chemotherapy # &4,
J& 3545 multidrug regimen #9% F 476 R © (11 D)

oL BBt B, RABE A T AT AL ey & 0 JE B T AT A4 F prinary systemic therapy
S 1A 3% o 547 60 T e M SR D F A EEAE o (1 A)

o%ﬁﬁ%ﬁ%@@ﬁﬁﬂ%h%ﬁ%%%ﬁ’ﬁﬁﬁ%ﬁcWﬁ)

@ L5 37 JE Sh sk m B AT AE AR LR B AT, C AT F Al ©

kA EERMGER BB BEMRHEN £ AR T 1R A B R RSB, A G R AR WA A e R R, B4R
s IE & P E K A oA E R ARER BRI EROETE

.ﬁﬁﬁ@#ﬁ&4ﬁﬂﬁm~%%3ﬂ£$ﬁﬁ&%%ﬁ@ﬂﬁmﬁxﬁﬁuiaﬁ%#ﬁm*i%WM

O TIERY T4 (BCS)?&E%%%%EE&F?]’[ﬁdﬁ%%ﬂﬁ!]é@?LE—%%?EE%%&’(II, Ao ARFERGEZEPEHAA A
4 % B R 5 R E 2 4h ) image X lab MEHEERERE -

®lLobular invasive carcinoma & &M AT ks o (111, B)

o&%m%w%ﬁ%HD%%Aﬁiﬂﬁﬁﬁﬁﬁﬂkﬁ%%%ﬁ%f@@ﬁmﬁkcWA)

o Fj Tamoxifen &9 &%, BREFTFARE ek (V,B) -

o:f Asw st ER - (L

Ok B B LA BEAERTHEGHHER (11,B)

@® 5 7 vt & Ak R vk (hormone replacement therapy) & 3 i/ 5 B, AEBHER © (1, A)

13
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38 #% ¥ LA (MBC) % R

W
.*@ﬁ@%ﬁﬁ%%%ﬂ%’%ﬁ%%%Aﬁ&%”%A%@’Zﬁﬁﬂ%ﬁ%%%kﬁ’ﬁéﬁiﬁ’ﬁ
AN—TEE R Wk & 0 AR -
Oﬁﬁwﬁﬁ%%%%@ﬁﬁﬁﬁﬁﬁ’E@E%&ﬁ%%ﬁ’*ﬁﬁ&ﬁﬁ%%ﬁ%ﬁxﬁﬁ%mﬁ%%%
BB E -
0%24@H%%@W%%%%&ﬁ’%4wdeh%&&%%%%ﬁ°
'oﬁ@%ﬁ%%%*Eﬁ%%%ﬁo%%%é%%%%ﬁ’Rﬁﬁ@ﬁﬁi%=ﬁ$%%&%%ﬁ%%%°
oﬁﬁ%&%ﬁ%ﬁ@ﬁﬁiﬁ@@mﬁ’ﬁiﬁ&ﬁ%’ﬁ@%m,m,kﬂﬁhmo
o%i%ﬁaﬁﬁﬁﬁﬁxﬂsﬂ%&mﬂii@ﬁERﬁHaZ%%ﬁ’wﬁ%ﬁmﬁﬁﬁﬁﬁkﬁﬁo

;4% 1% 8] Treatment general quidelines

o%%%ﬁ%%ﬁuTE?ﬂmﬁHﬂﬂ%ﬁizﬁ%%&%ﬁAH%W%E@%ﬂi%%%ﬁ%mﬁ&@%%$
o Bk HRER 0 AEKE AR R RERIESR @R R E 0 B EAREFZERAR
BHE B R BN -

ER+/HER-2 negative ABC
.m%wﬁﬁﬁﬁﬁ%%%%ﬁﬂﬁ%égﬁﬁ’Wﬁ%ﬁmﬁ#ﬁ’M#%%ﬁW%M%%ﬁﬁﬁ%%%ﬁﬁ
Hlm BT e
@ U 45 B AT oM R Ml g B e RAB TR, A by ik ie o & B 38 - Tamoxifen JEAL B &) B, PR IEZERA
Bk Y Pk e Al W REEZ 19 J& B A 57 L 4] 9 L4814 - Fulvestrant oA AT B AR R R
}i Q
@Al 5k 6hE4E B AT & & R o &4 Tamoxifen # R EER RS2 AL FHEF 4 (ID)Fulvestrant »
megestrol acetate X everolimus+Al e
.%%&%ﬁﬁﬁ%W%M%%%%ﬁ%#ﬁmﬁﬁﬁﬁﬁﬁmﬁ°
omﬁ%%&%&m%m%ﬁaﬁ%mﬁ%%%%ﬁ’%%x%@ﬁﬁ%o
14
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HER-2-positive ABC

O JEA 23 0 # HER-2 ik B AT ANEBEIERA

@4 FR+/HER-2+84 MBC 7% & » &AL EHEN 2t Fe (ET) M Je4b o 4 HER-2 Hik e ol e B B AL 6 F5 240 By B
wiaER B BRHEERAN Sl ia i (BT) 4 x4 44 PFS 4758  m E3L HER-2 sk F H e B R 7 7E 1A -

@4 4 NER-2 5 vk 4 A AL S & il 6 e A A EmEAN ) EEEmLS —EERER B 2w Al A —
HER-2 #&4& -

@/% tm 6 7% MBC & 8% R s B AT & & 08 3

L4 A trastuzumab BRB A EE - EA trastuzumab +lapatinib 4 A3 ehEEF -

Olcr-2 Bz BB IR E > B GEMEHRES & 442 % b AL (trastuzumab + pertuzumab + Doxetaxel),
% — 4B & & TDML RoaH - (L A)

Chemotherapy and biological therapy

LR UMBIRBARELT @ AXATREH B anthracycline % taxane % ¥ 4y & 7 B e A B T B
HER-2 Fa bk MBC 8 2 — 406, B RERHHEA - L Ch capecitabine #v vinorelbine f£ #4757 AL
THEJE

@7 & /% A i& taxane & #f anthracycline & #iLi X MBC s % & /& 2] anthracycline 8 & Bou HFHABAL
fofend » B— K H 4y taxane B o LU capecitabine #» vinorelbine AECHBERASZLTER

@1 b4 0 2 LA taxane, T AR R R 2R & KEEZCE—FEUEMBRFEHNRBA -

OL T E M RAESEIEE HITHL

@i% % & — & ¥ (anthracyclines R 1) BAE EEBEEER ERHEREL - A EMEERES X R EREE
£ W

®Bevacizumab 4&A-L4E % MBC £ — R oA b PRS e dF R > 12 0S &£ 7] - Bevacizumab 22 3% A 7 65

Eidz s AMER 0 ARHER W R E R

15
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N E R, RS ERER:

O LA A, A BB FHEAIER A, H TR 4 % 4 (bi sphosphonate or denosumab) /& ¥ 1% 8
i GG RS HER - (14)

@4 § it BIFEA B IS AR AN HE R AR, WEE R B R BBETH o wRERK R RA KE T,
A EEEHEMTRATERFHE K, S BT B 3R RT - 4w R A H FARRM Byt R, RT &4 seak - (10)

0% V& A IEIK LIRS A 285 FE 10 80 95 A 7B BB R HEAE WML eHE, WRI AEE, BB 4T SR LA B AR Y
M LA RCHR T BRAL %’H%ﬂ’é"%"fﬂﬁii‘ﬂ%éﬁéﬁ'ﬁ’ﬂ%%ﬁﬁ‘ﬁ%@ T B E AT ARR, KA SR RT (1B)

© 5 54 S BURE N R 4 ST b T 0 B HRLAS B B JB SR T A F b0 B, R R AL A F 4 (radiosurgery)ia . R B
st Bl A Radiosurgery S o (1B)

X HBRBEERTFEEHER

@ & 5 Bk B A B 3L s T Bl ey — 3 4, R EETIRE BB X ReEE - (14)
O LE M ERREN BERG TR &R AT A R PR RATE B - (1A

O L L EMMAIMNIA ANES 20T B R (L morphine) ° (1A)

@ MK, BEAEA N IE T I ET BRI AT R L H BRR o FARGR B 48 0k P R R
W, RAGENIERANEE BORERE B E Bk AR R B R R EER o (expert opinion)

BN H R

@R+ 4y B b 3845 b 5,8 T 2442 A endocrine therapy 6%, % JESLE A LA endocrine resistance REERMRE
= B F AL BB o (expert Opil’liOﬂ)

OTR+ &4 B M35 1 5L, 12 3% A Tanoxifen o (expert opinion)

16
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BHEER |

Level 1: HHE2 & & oyrEky A% (Randomized controlled trials, RCT) #a4% - .35 A% Hlow bias#RCT,
JE#ERCT2E 48 B 2Rk #ymeta-analyses °

Level 11 : vE &9RCT 2 A A {24 5t % bias#gRCT, shIARCTZE 1p & # thmeta-analysis °

Level 111 : BTe&d X5 %3k Lprospective cohort -

Level 1V: mAEM#%# % (retrospective cohort) &4 388 st % (Case—control study) e

Level V: G¥i@memy, BEHE, E£FER (Expert opinion)
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Group D : 4 @8 sy B3 AT SR 3R SR M AR — M REBEERA -

Group E: ERAGBREEFEAAERBBRLR > FEHR -
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Neoadjuvant /Adjuvant chemotherapy

AC
Doxorubicin 60 mg/m2 v d1l
Cyclophosphamide 600 mg/m?2 iv dl

Q3wx 4 cyclesor Q2Wx 4 cycles ( with GCSF support)
Muss HB et al. Standard chemotherapy (CMF or AC) versus capecitabine in early-stage breast cancer (BC) patients agec 65 or older: results
of CALGB/CTSU 49907. 2008 ASCO annual meeting. Abstract 507.

Fisher, B et al. Treatment of axillary lymph node-negative, estrogen receptor-negative breast cancer: updated findings from Nationa! Surgical
Adjuvant Breast and Bowel Project clinical trials. J Natl Cancer Inst 2004; 96:1823 .

EC
Epirubicin 75 - 100 mg/m2 iv di
Cyclophosphamide 600 mg/m2 iv dl

Q3w x 4 cycles or Q2W x 4 cycles ( with GCSF suppott)
Piccart MJ et al. Phase III trial comparing two dose levels of epirubicin combined with cyclophosphamide with cyclophosphamide,
methotrexate, and fluorouracil in node-positive breast cancer. § Clin Oncol.2001; 19:3103.

TC
Docetaxel 60 - 100 mg/m2 iv di
Cyclophosphamide 600 mg/m2 iv dl

| Q3w x 4 cycles or Q2W x 4 cycles ( with GCSE support)

Jones SE et al. Phase 11T trial comparing doxorubicin plus cyclophosphamide with docetaxel plus cyclophosphamide as adjuvant therapy for
operable breast cancer. J Clin Oncol 2006; 24:5381.
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CMF po

Cyclophosphamide 100 mg/m2/d po d1-14
Methotrexate 40 mg/m2 iv d1, 8
5-FU 600 mg/m2 iv d1, 8
Q4w x 6 cycles

Muss HB ct al. Standard chemotherapy (CMF or AC) versus capecitabine in early-stage breast cancer (BC) patients agec 65 or older: results
of CALGB/CTSU 49907. 2008 ASCO annual meeting. Abstract 507.

CMF iv

Cyclophosphamide 600 mg/m?2 iv dl
Methotrexate 40 mg/m?2 iv dl1
5-FU 600 mg/m?2 iv dl
Q3w x 6 cycles

Weiss RB et al. Adjuvant chemotherapy after conservative surgery plus irradiation versus modified radical mastectomy. Analysis of drug
dosing and toxicity. Am J Med 1987; 83:455.

FAC

5-FU 500 mg/m?2 iv dl
Doxorubicin 50 mg/m2 iv dl1
Cyclophosphamide 500 mg/m?2 iv dl
Q3w x 6 cycles

Martin M et al, Doxotubicin in combination with fluorouracil and cyclophosphamide (i.v. FAC regimen dl, 21) versus methotrexate in
combination with fluorouracil and cyclophosphamide (i.v. CMF regimen d1, 21) as adjuvant chemotherapy for operable breast cancer: a study
by the GEICAM group. Ann Oncol 2003; 14:833.
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FEC

5-FU 500 - 600 mg/m2 iv dl
Epirubicin 50 - 100 mg/m2 iv dl
Cyclophosphamide 500 - 600 mg/m2 iv di
Q3w x 6 cycles

Bonneterre J et al. Epirubicin increase

long term survival in adjuvant chemotherapy of patients with poor prognosis, node positive, early

breast cancer: 10 years follow up results of the French Adjuvant Study Group 05 randomized trial. J Clin Oncol 2005; 23:2686.

AC/EC—Paclitaxel Qw (or Paclitaxel>AC/EC)

Paclitaxel 80 mg/m2 iv

dt |

Qw x 12 cycles

Sparano JA et al. Weekly paclitaxel in the adjuvant treatment

AC/EC—Docetaxel Q3w (or Docetaxel~AC/EC)

of breast cancer, N Eng J Med 2008; 358:1663.

Docetaxel 60-100 mg/m2 iv

di

Q3w x 4 cycles

Sparano JA et al. Weekly paclitaxel in the adjuvant treatment

of breast cancer. N Eng J Med 2008; 358:1663.
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Docetaxel 50 - 75 mg/m2 iv dl

Doxorubicin 50 mg/m2 iv dl
Cyclophosphamide 500 mg/m?2 1v d1
Q3w x 6 cycles

Martin M et al. Adjuvant docetaxel for node-positive breast cancer. N Eng J Med 2005; 352:2302 .

TEC

Docetaxel 50-75 mg/m2 iv dl
Epirubicin 50-75 mg/m2 iv dl
Cyclophosphamide 500 mg/m?2 iv dl

Q3w x 6 cycles

P Piedbois et al. Dose-dense adjuvant chemotherapy in node-positive breast cancer: docetaxel followed by epirubicin/cyclophosphamide

(T/EC), or the reverse sequence (EC/T), every 2 weeks, versus docetaxel, epirubicin
randomized phase I study. Ann Oncol. 2007; 18: 52.

and cyclophosphamide (TEC) every 3 weeks. AERO B03

Adjuvant Targeted therapy

Trastuzamab

Trastuzumab can be given after completion of chemotherapy as well > loading dose
8 mg/kg » followed by 6 mg/kg » iv q3w for a total of 1 year.

Trastuzumab 4 mg/kg loading dose followed by 2 mg/kg iv qw during
chemotherapy » then 6 mg/kg iv q3w » fora total of 1 year

Smith I et al. 2-year follow-up of trastuzumab after adjuvant chemotherapy in HER2
Lancet 2007; 369:29.

-positive breast cancer: a randomized controlled trial.

Romond EH et al. Trastuzumab plus adjuvant chemotherapy for operable Her2-positive breast cancer. N Eng ] Med 2005; 353:1673
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Chemotherapy for Metastatic breast cancer

Doxorubicin

Doxorubicin 60-75 mg/m?2 iv dl

Q3w

or

Doxorubicin 20 mg/m?2 iv dl

Qw

Chan S et al. Prospective randomized trial of docotaxel versus doxorubicin in patients with metastatic breast cancer. ] Clin Oncol
1999:17:2341.

Gasparini G et al. Weekly epirubicin versus doxorubicin as second line therapy in advanced breast cancer. A randomized ¢linial trial. Am J
Clin Oncol 1991;14:38.

Epirubicin

Epirubicin 60-90 mg/m2 iv di

Q3w

or

Epirubicin 20 mg/m?2 iv dl

Qw

Bastholt L et al. Dose-response relationship of epirubicin in the treatment of postmenopausal patients with metastatic breast cancer: a
randomized study of epirubicin at four different dose levels performed by the Danish Breast Cancer Cooperative Group. J Clin Oncol
1996;14:1146.

Gasparini G et al. Weekly epirubicin versus doxorubicin as second line therapy in advanced breast cancer. A randomized clinial trial. Am J
Clin Oncol 1991;14:38.
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TLiposmal doxorubicin
dl

35- 50 mg/m?2 iv

Q3-4w

O’Brien ME et al. Reduced cardiotoxicity and
conventional doxorubicin for first line treatment of metastatic

Cisplatin

comparable efficacy in a phase I trial of pegylated liposomal doxorubicin HCL versus

breast cancer. Ann Oncol 2004;15:440.

Cisplatin

75 mg/m?2 iv

dl

Q3w

Caboplantin

6 g, AUC iv

dl

Caboplantin
Q3w

Silver DP et al. Efficacy of neoadjuvant cisplatin in triple negative breast cancer. J Clin Oncol 2010;28:1145.

Daocetaxel

| Docelaxel

60-100 mg/m2 iv

di

[ QBw
or

Docetaxel

25 -40 mg/m?2 iv

dl

Qw

Harvey V et al. Phase III trial of comparing three doses of docetaxel for second-line treatment of advanced breast cancer. J Clin Oncol 2006;

24:4963.

Burstein, I1J et al. Docetaxel administered on a weekly basis for metastatic breast cancer. T Clin Oncol 2000; 18:1212.

Paclitaxel

Paclitaxel

80 mg/m?2 iv

d1 |

Qw

Bishop, JF et al. Initial paclitaxel improves outcome compared with CMFP combination chemotherapy as front-line therapy in unireated
metastatic breast cancer. J Clin Oncol 1999; 17:2355. '
Seidman AD et al. Randomized phase IIT trial of weekly compared with every-3-weeks paclitaxel for metastatic breast cancer, with

trastuzumab for all Her-2 overexpressors and random assignment to trastuzumab ot not in Her-2 nonoverexpressors: Final resuits of Cancer

and Leukemia Group B Protocol 9840. J Clin Oncol 2008; 26:1642.
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Gemcitabine
Gemcitabine 800-1200 mg/m2 iv di, 8,15

Q4w
Carmichael, J et al. Advanced breast cancer: a phase 11 trial with gemcitabine. J Clin Oncol 1995; 13:2731.

Vinorelbine
Vinorelbine 20 - 25 mg/m2 iv ~ 50-80 mg/m2 po d1,8

| Q3w

Gasparini, G et al. Vinorelbine is an active antiproliferative agent in pretreated advanced breast cancer patients: a phase II study. J Clin
Oncol 1994; 12:2094.

Capecitabine
Capecitabine 800 - 1250 mg/m2 po bid dl-14

Q3w
Fumoleau, P et al. Multicentre, phase II study evaluating capecitabine monotherapy in patients with anthracycline- and taxane-pretreated

metastatic breast cancer. Eur J Cancer 2004; 40:536.

AC

Doxorubicin 60 mg/m2 iv d1
Cyclophosphamide 600 mg/m2 iv dl
Q3w

Nabholtz JM et al. Docetaxel and doxorubicin compared with doxorubicin and cyclophosphamide as first-line chemotherapy for metastatic
breast cancer: results of a randomized, multicenter, phase III trial. J Clin Oncol 2003;21:968.
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EC

Epirubicin 75 mg/m2 iv di
Cyclophosphamide 600 mg/m2 iv d1

Q3w , or Q2W( and GCSF support) \

Langley RE et al. Phase III trial of epitubicin plus paclitaxel compared with epirubicin plus cyclophosphamide as first-line chemotherapy for
imetastatic breast cancer: United Kingdom National Cancer Research Institute Trial ABO1. J Clin Oncol 2005; 23 18322,

Target therapy for Metastatic breast cancer

Trastuzumab +/- Chemotherapy

Trastuzumab 6mg/kg iv over 90 min first wk followed by 2 mg/kg iv over 30 min
Q3w

Cobleigh, MA et al. Multinational study of the efficacy and safety of humanized anti-IIER2 monoclonal antibody in women who have HER2-
overexpressing metastatic breast cancer that has progressed after chemotherapy for metastatic disease. J Clin Oncol 1999; 17:2639.

Bevacizumab + Chemotherapy

Bevacizumab 10 mg/kg iv dl
Q2w

or

Bevacizumab ' 15 mg/kg iv dl
Q3w

Miller KD et al. Paclitaxel plus bevacizumab versus paclitaxel alone for metastatic breast cancer. N Eng T Med 2007; 357:2666.

Miles D et al. Randomized, double-blind, placebo-controlled, phase III study of bevacizumab (BV) with docetaxel (D) or docetaxel with
placebo (PL) as first-line therapy for patients with locally recurrent or metastatic breast cancer (mBC): AVADO. 2008 ASCO annual meeting.
LBA1011.
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Lapatinib + Xeloda

Lapatinib 1250mg

Xeloda | 2000mg/m(2) di-14
Lancet Oncol 2013 Jan;14(1):64-71.d0i:10.1016/S 1470-2045(12)70432-1.Epub 2012 Nov.
BEEP

Bevacizumab 15 mg/kg iv dl
Etoposide 70 mg/m2/d d2,3,4
Cisplatin 70 mg/m?2 d2

Q3w

Clinical Guideline 2016 version 8.0

Lu YS, et al. Bevacizumab preconditioning followed by etoposide and cisplatin (BEEP) is a highly effective treatment for brain metastases of

breast cancer progressing from radiotherapy — result of a multi-center phase 11 study. ECC 2013:1878.
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Principles of radiation therapy:
Indication of breast/chest wall RT :
1.early stage breast cancer s/p BCS 5 DCIS s/p lumpectomy with moderate risk
e Target : breast tissue with/without IMN & SCN
eDose Design © 45~50Gy / 253-28 Fxs
eboost tumor bed 10-16Gy/5-8Fxs if high risk for recurrence ( young age, N+, LVI+, close margin)

2 Jocally advanced stage s/p neoadjuvant chemotherapy followed by BCS
e Target : breast tissue + chest wall & SCN +/- IMN
eDose Design : 45~50Gy / 25-28 Fxs then boost tumor bed 10-16Gy/5-8Fxs

3 locally advanced stage (tumor>5cm) or positive surgical lymphnodes(=4orl-3 *ywith patient
2013,LVI{+),ECS(+),tumor > 2em(T2),age < 40y,ER(-) )
e Target © chest wall + SCN + IMN
eDose Design : 45~50Gy / 25-28 F'xs then boost tumor bed 10-16Gy/5-8Fxs
Indication of Axillary region RT
1.cN+ without axillary lymph node dissection / sentinel lymph node sampling
e Target : Level I, 11, I axillary lymph nodes
eDose Design - 45~50Gy / 25-28 Fxs
AE\RE
eFarly stage breast cancer : Stage LI
eLocally advanced breast cancer © Stage 1, IV
oDCIS s/p lumpectomy with moderate risk : New Van Nuys Prognostic Index Scoring System =7
oDCIS : Ductal carcinoma in situ
eBCS : Breast-conservative surgery
#SCN : supra-clavicular lymph nodes
oIMN : internal mammary lymph nodes
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